507

SCH# DESCRIPTION COLOR UL PART #
01 Ash door G 100621
Red uL 101748
02 Fire door Grn 100634
Red 101750
04 Air flow plate 100622
05 Backplate Gm 100623
uL 101716
Red UL 101746
06 Side plate Gm 100624
uL 101715
Red UL 101745
07 Front plate - complete Grn 150497
uL 151347
Red UL 151361
09 Support for bottom grate 150602
10 Top plate Grn 100627
Red 101744
11 Frame for front grate 100628
12 Front grate 100629
13 Top baffle plate 100630
14 Side burn plate (ea) 100631
15 Back bum plate 100632
16  Draft regulator Grn 101193
Red 101747
18 Heat shield for top plate 100178
19 Pinion 100493
20 Bottom grate 100633
21 Ashpan : 150105
22 Firebrick UNS (Back) ea. 120130
23 Firebrick UNII (Side) ea. 120131
24 Firebrick UNI9 (Front) ea. 120132
25 Hook for handie 120013
26 Cast iron door handle 101085

27 5/8 x 105 mm shat for pinion

12711



28 Bakelite knob 120015
29 “U° pin for shaker 122614
32 Cotter pin 9970
33 Bottom plate 101706
34 Cover for bottom piate 101707
36 Base of stove Grn 100636
40 Shaker handle 100494
43 125mmto 6" adaptor UL 124817
44 Back base plate Grn UL 101709
Red UL 101741
45 Side base plate Grn UL 101710
- Red UL 101742
46 Front base plate Gm UL 101708
Red uL 101743
47 Cover for fire door Grn UL 101717
Red uL 101749
48 Handle top & fire door uL 101718
43 M8 x 60 cheese head 9995
50 M6 x 12 flat head screw 9941
51 M6 x 20 flat head screw 9944
52 M6 washer 9975
53 M6 hex nut 9930
54 M6 x 20 hex head screw 9504
55 M8 x 40 cheese head screw 9993
56 M8 x 45 cheese head screw 9994
57 M8 x 50 flat head screw 9949
58 M8 hex nut 9931
59 M6.x 25 cheese head screw 9982
60 M8 x 20 cheese head screw 9989
61 Hinge pin 120002





